
Child's Ride-on Car
Model: DK-HL860
Age of use: 37-95 months 
Maximum capacity: 35 kg

Description
Name

Battery

Motor

Dimensions 1330*850*690mm

Speed

Charging time

Remote control battery

Applicable age

Charger specification

DK-HL860

3-8km/h

8-12 hours

AAA battery 1.5V*2（not included）

37-95 months

Input: 100-240V AC
Output：DC15V1000mA

12V7AH

12V12000 RPM for driving motor 
12V4800 RPM for steering motor

The product must be assembled by adults only, 
picture is for reference only

 Assembly and 
Operation manual

(Page 4)



A
ss

em
bl

y

  

A
ss

em
bl

y

11

InstructionsInstallation steps

2

2. Parts list:

1. Part name

A
ss

em
bl

y

Seat
Roll bar

Tailgate

Steering wheel

Plastic part for dashboard
(not included under the MP4 version)

Windshield

Rearview mirror

Hood

Car body

Front drive motor

Rear driving motor

Rear wheel
M12 Wheel bushing

M12 gasket

M10 Nut

Front wheel

Wheel cover

(Note:for 4 motors version) (Note:for 2 motors version)

Note: front wheels (without connector) Note: rear wheels (with connector) 

The product must be assembled by Adults.

Warning! Not suitable for children under 36 months. 

Long cord. Strangulation hazard.

Th
e 

ca
r c

on
ta

in
s b

at
te

ry
 th

at
 a

re
 n

on
-re

pl
ac

ea
bl

e.
Th

e 
in

st
ru

ct
io

n 
m

an
ua

l m
us

t b
e 

re
ta

in
ed

 si
nc

e 
it 

co
nt

ai
ns

 im
po

rta
nt

 in
fo

rm
at

io
n.

Fo
r t

he
 p

ur
po

se
s o

f r
ec

ha
rg

in
g 

th
e 

ba
tte

ry
, o

nl
y u

se
 o

nl
y u

se
 D

C 
ad

ap
to

r.
pr

ov
id

ed
 w

ith
 th

is 
to

y.

Th
e 

re
m

ot
e 

co
nt

ro
l i

s n
ot

 a
 to

y. 
It 

is 
fo

r a
du

lt 
us

e 
on

ly,
 a

nd
 sh

ou
ld

 n
ot

 b
e 

us
ed

 b
y a

 
ch

ild
. A

 c
lo

se
 a

du
lt 

su
pe

rv
isi

on
 is

 a
lw

ay
s r

eq
ui

re
d.

 R
ec

ep
tio

n 
ra

ng
e 

m
ay

 c
ha

ng
e 

sig
ni

fic
an

tly
 

wi
th

 w
ea

th
er

, b
at

te
ry

, a
nd

 o
th

er
 e

nv
iro

nm
et

na
l c

on
di

tio
ns

.

W
A

R
N

IN
G

: 
To

 r
ed

uc
e 

th
e 

ri
sk

 o
f 

in
ju

ry
, a

du
lt

 s
up

er
vi

si
on

 
is

 r
eq

ui
re

d.
 N

ev
er

 u
se

 in
 r

oa
dw

ay
s,

 n
ea

r 
m

ot
or

 
ve

hi
cl

es
, o

n 
or

 n
ea

r 
st

ee
p 

in
cl

in
es

 o
r 

st
ep

s,
 

sw
im

m
in

g 
po

ol
s 

or
 o

th
er

 b
od

ie
s 

of
 w

at
er

; a
lw

ay
s

w
ea

r 
sh

oe
s,

 a
nd

 n
ev

er
 a

llo
w

 m
or

e 
th

an
 1

 r
id

er
.

W
ar

ni
ng

: T
hi

s 
to

y 
ha

s 
no

 b
ra

ke
. 

35

Car body 1 PC

Windshield 1 PC

Roll bar 1 PC
Rear wheels 2 PCS

Remote control 1 PC

Socket wrenches 2 PCS

Hood 1 PC 

Steering wheel 1PC

Tailgate 1 PC
Front wheels 2 PCS

Charge 1 PC

Plastic part for dashboard 1 PC

Rearview mirror 1 pair

Seat 1 PC

Rear driving motors 1 pair
Wheel covers 4 PCS

Manual 1 PC

MP3 line 1 PC
2 motors version：M12 Gaskets 7 PCS； M12 Wheel bushings 7 PCS；

M10 Nut 1 PC； M4*12mm Screws 16 PCS;

050426
Cross-Out
Delete



  

A
ss

em
bl

y

3  

A
ss

em
bl

y

Installation steps

10

Instructions

Sequence of installing parts:
Rear driving motor(To distinguish between "L" and "R",
also need to connect the motor to the cable) - Rear Wheel 
- M12 Wheel bushing - M12 gasket - M10 Nut - Wheel cover
- M4*12mm Screws 3 PCS

Step 2- Install rear wheels

Sequence of installing parts:
M12 gasket - M12 Wheel bushing - Front wheel(without
connector) - M12 Wheel bushing - M12 gasket - M10 Nut
- Wheel cover  - M4*12mm Screws 3 PCS

Front wheel

M12 Wheel bushing

M12 gasket

M10 Nut

Wheel cover

M4*12mm Screws

Note:The M12 gasket and M12 wheel bushing in here

Rear driving motor

Rear wheel
M12 Wheel bushing

M12 gasket

M10 Nut
Wheel cover

Note:connect the motor
            to the cable

Problem: The vehicle does not drive.
Cause of the problem: the battery is flat.
Please charge after each use, and charge at least once a month. It is 
recommended to charge for 8-12 hours, not more than 20 hours.

Fault finding

35

Problem:The sound does not work.

Problem:The car only runs for a short time.

Problem:Charger overheating.

M4*12mm Screws

Step 1- Install front wheels



  

A
ss

em
bl

y

9

A
ss

em
bl

y

Installation steps

4

Step 4- Connect the power cable

Connect the power cable with the battery, attach the two connectors firmly 
together.

Connect the steering wheel to the cable from dashboard
(if the cable is too long，please put the cable into
steering wheel)

Steering wheel

Console for dashboard

Connect the power cable

Body charging port

Battery box charging port
Removal of the four screws allows 
the battery box to be removed.

7. Remote control instructions

 Warning! It is not suitable for children under 3 years old.  There are 
small parts inside and there is a risk of suffocation / choking
-Install two AAA dry batteries as shown in the figure
-Use a non rechargeable battery, do not charge the battery
-Different types of batteries or old and new batteries cannot be mixed
-Take out the battery from the product in time when the battery runs out
-The positive and negative terminals of the power supply shall not be short
circuited
-The package of this product contains important information, please keep it
Warning! The remote control should be used by a caregiver.
There are small parts inside and there is a risk of suffocation.
Please keep away from children.

6. Remote control frequency matching

forward

Speed display

brake

Turn right

Turn left

Matching code

adjust speed

backward

      Loosen the
 battery cover screw

+   AAA 1.5V    -

+   AAA 1.5V    -

Install two AAA batteries

The first use requires code matching. This product has built-in memory, 
and it is unnecessary to code after replacing the battery.
1. Turn off the power of the car, press and hold the "m" key of the remote
control, the first indicator light starts to flash after 3 seconds, and then release the key
2. At this time, turn on the power switch of the car, the first indicator light of the
remote control will become normally on, and the code matching is successful
3. When the remote control is not in use, it will enter the sleep state after
10 seconds. Press any key to wake up.
4. Key function description: "forward", "backward", "left", "right", "s" speed
regulation, "P" brake.
Press the "s" key to set the speed, one light is low speed, two lights are 
medium speed, three lights are high speed, only medium speed when reversing
Press the "P" key to enter the braking state, the indicator lights all flash, and press 
the "P" key again to exit the braking state

2.4G remote control manual        

Instructions

Steering wheel：connect the it to the cable from dashboard（if the cable is 
too long,  please put the cable into steering wheel）, then just put it into the 
dashboard；
Plastic part for dashboard：just put it into the dashboard

Step 3- Install steering wheel and Console for dashboard



  

A
ss

em
bl

y

5 

A
ss

em
bl

y

Installation stepsDirections for use

8

Step 5-Install the seat
A. Place the seat in the car body slot as shown in the figure.
B. Lock the seat latch as shown in the figure.

Step 6-Install the tailgate.
  Place the tailgate in the car body slot as shown in the figure.

5. MP3 music board overview

4. Dashboard overview

Switch for key start 

Horn and music button Console for dashboard

Switch of Remote/Manual
MP3 music board

Switch of 2 motors

Switch of Forward/Stop/Backward

Latch of the switch cover

Seat

Tailgate

A

B



  

A
ss

em
bl

y

7

A
ss

em
bl

y

Installation steps Installation steps

6

Step 7-Install the roll bar.
  Place the roll bar in the car body slot as shown in the figure.

Step 8- Install windshield and rearview mirror
A. Place the windshield in the car body slot as shown in the figure,

then lock it by 2 PCS of M4*12 screws;
B. Insert the rearview mirror into the dashboard slot as shown in the figure;

Step 9-Install the hood
  Place the hood in the car body slot as shown in the figure.

v    

Roll bar

Windshield
Rearview mirror

Screws

The hood

Carry Handle

Rear floor

M4*12mm

The carry handle is at the rear floor of the car. Pull it out and,
you can easily pull and push the car.

Carry Handle

050426
Cross-Out
Delete




